
OPERATOR’S SAFETY 
AND SERVICE MANUAL

MBW, Inc.
250 Hartford Rd • PO Box 440
Slinger, WI  53086-0440
Phone: (262) 644-5234
Fax: (262) 644-5169
Email: mbw@mbw.com
Website: www.mbw.com

MBW (UK) Ltd.
Unit 2 & 3 Cochrane Street
Bolton
BL3 6BN
Phone: 01204 387784
Fax: 01204 387797

L1313 / 08.04.C
©MBW, Inc.  2003
Printed in the USA

SINGLE DIRECTION PLATES

GP3000
GP3000-15
This manual covers the following serial numbers 
and higher for each model listed:
GP3000 . . . . . . . . . . . . . . . . . . . 1278189
GP3000-15 . . . . . . . . . . . . . . . . 1353841

ConstructionParts.com      888-634-4289 
 
 
 
 
 
 
 
 
 
 
 
 
 
ConstructionParts.com 
 
 
 
 
 
 
 
 
 
 
 
 
 
ConstructionParts.com      888-634-4289 
 
 
 
 
 
 
 
 
 

rickmueller
Rectangle



- 12 -

6

15

14

16

4

13

30
29

17
23

25

5

2

24

9

24

28

30

24

20

21
22

19

10

18

31

12

30

29

8

26

27
7

1

3

11

GP3000 Main Assembly

ConstructionParts.com      888-634-4289 
 
 
 
 
 
 
 
 
 
 
 
 
 
ConstructionParts.com 
 
 
 
 
 
 
 
 
 
 
 
 
 
ConstructionParts.com      888-634-4289 
 
 
 
 
 
 
 
 
 



- 13 -

ITEM PART NO. DESCRIPTION QTY
1. 00008 HOUSING, GP3000  (Includes items 7, 8, 26 & 27) 1
2. 00014 DECK, GP3000 1
3. 00019 EXCITER, GP3000 1
4. 00025 BRACKET, HANDLE 2
5. 00028 BELTGUARD 1
6. 00034 HANDLE, GP3000  (Includes items 14 & 15) 1
7. 0042L BAR, MOLD LEFT GP3000 1
8. 0042R BAR, MOLD RIGHT GP3000 1
9. 00048 HOOK BOLT 1
10. 00050 APRON, RUBBER GP3000 1
11. 00259 SHIM  (as needed)
12. 01011 SHOCKMOUNT 5
13. 01012 SHOCKMOUNT 4
14. 01018 BUSHING, NYLON OUTER 2
15. 01019 BUSHING, NYLON INNER 2
16. 01056 HAIRPIN 2
17. 02462 BAR, ROLL GP3000  (Optional) 1
18. 06054 HEX HEAD CAP SCREW, 5/8-18 x 5-1/2” GR8 4
19. F042006HCS HEX HEAD CAP SCREW, 1/4-20 x 3/4” 3
20. F0420HN HEX NUT, 1/4-20 3
21. F04LW LOCK WASHER, 1/4” 3
22. F04SW WASHER, 1/4” 3
23. F051806FWS FLANGE LOCKING SCREW, 5/16-18 x 3/4”  (with Roll Bar only) 8
24. F0518FN FLANGE LOCKING NUT, 5/16-18  (8 with Roll Bar only) 10
25. F061607FWS FLANGE LOCKING SCREW, 3/8-16 x 7/8” 2
26. F061608FWS FLANGE LOCKING SCREW, 3/8-16 x 1” 10
27. F0616FN FLANGE LOCKING NUT, 3/8-16 10
28. F081305HCS HEX HEAD CAP SCREW, 1/2-13 x 5/8” 5
29. F081306HCS HEX HEAD CAP SCREW, 1/2-13 x 3/4” 13
30. F08LW LOCK WASHER, 1/2” 18
31. F10LW LOCK WASHER, 5/8” 4

OPTIONAL ACCESSORIES
01022 SPRINKLING SYSTEM KIT, GP3000
01023 JOB CART, GP3000
01629 TEST MAT
02408 HEAVY DUTY HOUSING, GP3000
02464 ROLL BAR KIT, GP3000 (Includes items 17, 23 & 24)

ConstructionParts.com      888-634-4289 
 
 
 
 
 
 
 
 
 
 
 
 
 
ConstructionParts.com 
 
 
 
 
 
 
 
 
 
 
 
 
 
ConstructionParts.com      888-634-4289 
 
 
 
 
 
 
 
 
 



- 14 -

15

12

11

13

17

27
29

14

29

22

24

2

23

18

6

21
20

19

26

29

1

16

30

29

27

9

25

24

4

3

5

9

28

8

10

7

GP3000-15 Main Assembly

ConstructionParts.com      888-634-4289 
 
 
 
 
 
 
 
 
 
 
 
 
 
ConstructionParts.com 
 
 
 
 
 
 
 
 
 
 
 
 
 
ConstructionParts.com      888-634-4289 
 
 
 
 
 
 
 
 
 



- 15 -

ITEM PART NO. DESCRIPTION QTY
1. 00019 EXCITER, GP3000 1
2. 00028 BELTGUARD 1
3. 0049L BAR, MOLD LEFT GP3000-15 1
4. 0049R BAR, MOLD RIGHT GP3000-15 1
5. 00160 HOUSING, GP3000-15  (Includes items 3, 4, 24 & 25) 1
6. 00174 APRON, RUBBER GP3000 1
7. 00259 SHIM  (as needed)
8. 00308 DECK, GP3000-15 1
9. 01011 SHOCKMOUNT 7
10. 01012 SHOCKMOUNT 2
11. 01018 BUSHING, NYLON OUTER 2
12. 01019 BUSHING, NYLON INNER 2
13. 01056 HAIRPIN 2
14. 02473 BAR, ROLL GP3000-15  (Optional) 1
15. 02710 HANDLE, GP3000-15  (Includes items 11 & 12) 1
16. 06054 HEX HEAD CAP SCREW, 5/8-18 x 5-1/2” GR8 4
17. 06921 BRACKET, HANDLE 2
18. F042006HCS HEX HEAD CAP SCREW, 1/4-20 x 3/4” 3
19. F0420HN HEX NUT, 1/4-20 3
20. F04LW LOCK WASHER, 1/4” 3
21. F04SW WASHER, 1/4” 3
22. F051806FWS FLANGE LOCKING SCREW, 5/16-18 x 3/4”  (with Roll Bar only) 4
23. F0518FN FLANGE LOCKING NUT, 5/16-18”  (with Roll Bar only) 4
24. F061607FWS FLANGE LOCKING SCREW, 3/8-16 x 7/8” 8
25. F0616FN FLANGE LOCKING NUT, 3/8-16 6
26. F081305HCS HEX HEAD CAP SCREW, 1/2-13 x 5/8” 5
27. F081306HCS HEX HEAD CAP SCREW, 1/2-13 x 3/4” 13
28. F081307HCS HEX HEAD CAP SCREW, 1/2-13 x 7/8”  (with Roll Bar only) 2
29. F08LW LOCK WASHER, 1/2” 18
30. F10LW LOCK WASHER, 5/8” 4

OPTIONAL ACCESSORIES
01038 JOB CART, GP3000-15
01629 TEST MAT
02472 ROLL BAR KIT, GP3000-15  (Includes items 14, 22, 23 & 28)
07213 SPRINKLING SYSTEM KIT, GP3000-15

ConstructionParts.com      888-634-4289 
 
 
 
 
 
 
 
 
 
 
 
 
 
ConstructionParts.com 
 
 
 
 
 
 
 
 
 
 
 
 
 
ConstructionParts.com      888-634-4289 
 
 
 
 
 
 
 
 
 



- 16 -

23

1

12

6

10

16

4

20

3

15

14

21

2

19

7

22

21

13

18

5

17

9

11

8

Exciter Assembly

ConstructionParts.com      888-634-4289 
 
 
 
 
 
 
 
 
 
 
 
 
 
ConstructionParts.com 
 
 
 
 
 
 
 
 
 
 
 
 
 
ConstructionParts.com      888-634-4289 
 
 
 
 
 
 
 
 
 



- 17 -

ITEM PART NO. DESCRIPTION QTY
1. 00001 HOUSING, EXCITER 1
2. 00002 SHAFT, EXCITER 1
3. 00003 PULLEY, EXCITER 1
4. 00005 COVER, FRONT 1
5. 00006 COVER, REAR 1
6. 00062 WASHER, SEAL 1
7. 00066 RETAINER 1
8. 01000 RETAINING RING, INTERNAL 1
9. 01001 RETAINING RING, EXTERNAL 1
10. 01002 SEAL, OIL 1
11. 01004 BEARING, CYLINDRICAL ROLLER 1
12. 01005 BEARING, SPHERICAL ROLLER 1
13. 01072 FILTER, FELT 1
14. 01099 WASHER 1
15. 01283 KEY, 1/4 SQ x 1-1/4 RD ENDS 1
16. 06096 GASKET 1
17. 06098 GASKET 1
18. F0205SP SPIROL PIN, 1/8 x 5/8 RD 1
19. F051804HCS HEX HEAD CAP SCREW, 5/16-18 x 1/2” 3
20. F051806FWS FLANGE LOCKING SCREW, 5/16-18 x 3/4” 6
21. F051808FWS FLANGE LOCKING SCREW, 5/16-18 x 1” 7
22. F05BFW BRASS WASHER, 5/16” 1
23. F0618SPP SOCKET PIPE PLUG, 3/8-18 1

REPLACEMENT KIT
00019 EXCITER ASM, GP3000  (Contains all above items)

ConstructionParts.com      888-634-4289 
 
 
 
 
 
 
 
 
 
 
 
 
 
ConstructionParts.com 
 
 
 
 
 
 
 
 
 
 
 
 
 
ConstructionParts.com      888-634-4289 
 
 
 
 
 
 
 
 
 



- 18 -

13

4

2

3

7

5

6

8

10

11

12

1

Engine Assembly

ConstructionParts.com      888-634-4289 
 
 
 
 
 
 
 
 
 
 
 
 
 
ConstructionParts.com 
 
 
 
 
 
 
 
 
 
 
 
 
 
ConstructionParts.com      888-634-4289 
 
 
 
 
 
 
 
 
 



- 19 -

ITEM PART NO. DESCRIPTION QTY
1. 00031 BAR, MOUNTING 2
2. 00808 KEY, 1/4 SQ x 1-3/4 1
3. 01013 V-BELT 1
4. 01099 WASHER 1
5. 01444 ENGINE, HONDA 5.5hp 1

17210 ENGINE, ROBIN 4.5hp 1
6. 07636 DEFLECTOR, EXHAUST  (Honda only) 1
7. 16105 CLUTCH, CENTRIFUGAL 1
8. F0203HTB HEX HEAD TAP BOLT, #8 x 3/8”  (Honda only) 2
9. F052408HCS HEX HEAD CAP SCREW, 5/16-24 X 1 1
10. F051814HCS HEX HEAD CAP SCREW, 5/16-18 x 1-3/4” 4
11. F05LW LOCK WASHER, 5/16” 4
12. F05SW WASHER, 5/16” 4

ConstructionParts.com      888-634-4289 
 
 
 
 
 
 
 
 
 
 
 
 
 
ConstructionParts.com 
 
 
 
 
 
 
 
 
 
 
 
 
 
ConstructionParts.com      888-634-4289 
 
 
 
 
 
 
 
 
 




